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UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anyesck, yn. Wmuara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14 .
* tpbakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOCKOW CEPTU®UNKAT KAYECTBA Ne Oarta fuct w3 nuctos
MILL'S QUALITY CERTIFICATE Ne 69590 Date 20.04.04 Sheet 1 of 1 sheets
CBuUAETENbCTBO O NPUEMOYHBIX NCTILITAHNAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3asopckoit 3akas Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauwms 'MhgyctpuaneHein Cotos JoHbacca ' (UCA)
Ans oupmbl "Qydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA*"
BaroH Ne LOT 1
RW-car Ne 68402783
HaumeHosaHue ToBapa: ropsiyekarTaHblil CTanbHO| NUCT © CtaHaapT:
06pe3sHbIMN KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/A6M
apka cranu 0
Gra;::l o of stel ASTM A36 nnockocTHocTb 50% ASTM A6/A6M

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocTosiHne nocrasku: ropsyeKaraHbii
Delivery condition: hot-rolled
Ne Homepa Homepa Pa3smepebl, MM KonuuecTso TeopeTudeckui
nosuy. | nnasokK napTun Dimensions, mm TOBApa, BEC,TH
TonwwuHa WupuHa OnuHa wr/mect Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
4 2351 5333 31.75 1829 6096 1 2,779
7 2347 305 9.53 2439 6096 1 1,112
4 2350 5330 31.75 1829 6096 1 2,779
2 02672 266 19.05 1829 6096 2 3,334
2 1357 5384 19.05 1829 6096 23 38,341
6 1357 445 8 2439 6096 1 0,934
1 02677 299 15.88 1829 6096 1 1,390
1 2347 331 15.88 1829 6096 1 1,390
4 1357 5393 31.75 1829 6096 2 5,658
3 1357 5394 25.4 1829 6096 3 6,669

Total gquantity (pcs): 36 Total theoretical weight (tn) : 64,286
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Buinnaska :

MapTeHOBCKU cnocob npou3soacTBa.

3aBoackon ceprTudukaT kavecTsa Ne

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne m
Homep Xumudeckuin cocras, % Chemical composition, % :
nnasku C | Mn | Si s | P Cr { Ni [ Cu Al ]l N | V [Mo] Ti|As[ No]| B
Cast Ne X 100 X 1000 X 100 X 1000
02672 16 86 22 26 11 4 3 3 5 8 <8 {|<20! 5 5 <8 | 2.2
02677 17 91 24 29 10 5 3 3 5 8 <8 <20( 5 5 <8 | 25
1357 20 93 26 33 9 5 4 5 5 8 <8 <20| 5 6 <8 | 2.7
2347 19 90 25 26 10 9 4 5 5 8 <8 <20| 5 7 <8 | 2.7
2350 19 92 26 32 18 10 5 6 31 8 <8 <20| 5 5 <8 { 25
2351 17 90 25 29 13 11 5 6 26 8 <8 <20| 5 6 <8 | 24

PE3YIIbTATbHl  UCMNbITAHUIA TEST RESULTS
WUcnbiTaHue Ha pacTshkeHue 1 yaapHbii uarnb Tensile and impact test
Pa3amepbi 1=(j) OHeprus yaapa KU
obpasua Ot6op obpasua Tem- | Mpe- { Npe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen He |[2=(j/sm? YnapHas ssskocTe KCU Warn6
Ne D.m. of Specimen Typa yAnu- Impact strength
napTumu specimen Teky- | npoy- | HeHne 3=(%) Bonokrucras coctasnsiowas
ucnbl- | vectn | Hoctu Fibrous appearance
Tonwu- | wupm- | Mecto,| Han- | Mono- | Tanui 4= L:g:::;b
Ha Ha pasne | xeHue Yield { Ten- | Elon- Re-
Hue Test | point, sile | gation } duc-
tion
test thick- | width, { Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion | pera- ngth | Lo=200| of
mm ture Reh Rm, }|Lo*=50| areaZ
@ c° Mpa | Mpa % % 3HaveHns Values
1 2 3 Zn
5333 12.5 T +20 | 316 | 550 | 23.0*
125 T +20 | 312 | 534 | 24.0*
305 9.53 | 40 T +20 | 310 | 449 | 25.0
9.53 | 40 T +20 | 313 | 453 | 26.0
5330 12,5 T +20 | 320 | 437 | 28.0*
3125 T +20 | 311 | 442 | 26.0*
266 19.05| 40 T +20 | 311 | 468 | 24.5
19.05| 40 T +20 | 320 | 460 | 25.0
5384 19.05| 40 T +20 | 315 | 451 | 22.0
19.05| 40 T +20 | 321 | 447 | 29.0
445 8 40 T +20 | 337 | 486 | 21.0
8 40 T +20 | 340 | 488 | 21.5
299 15.88| 40 T +20 | 299 | 468 | 22.0
15.88| 40 T +20 | 298 | 469 | 29.0
331 16.88 ] 40 T +20 | 304 | 430 | 23.5
16.88| 40 T +20 | 303 | 430 | 24.0
5393 g12.5 T +20 | 313 | 506 | 28.0*
& 12.5 T +20 | 327 | 511 | 29.0*
5394 12.5 T +20 | 322 | 494 | 25.0*
&12.5 T +20 | 323 | 486 | 27.0*

MapKuposka: ciienayo B Ykpande, mapka ctanu, pasmepsi, Ne nnasku, Ne n_?p-rvm. MEXICO, 0271, ToB. 3Hak komEuHaga.
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